

TEST REPORT

Issued To : SYSTRANS POLYMERS PVT LTD
18/20, INDUSTRIAL AREA
SITE-IV

SAHIBAGAD

Phone/Fax:
Kind Attn. : MR. VINAY

Report No.: 151229025/1512290046

Date: 05-Jan-2016

Sample Description :

EXPANDED POLYETHYLENE FOAM BACK UP ROD/BACKER ROD

DOR 29-Dec-2015

Your Ref. No. : DL/SPPL/2015-16, DT.28.12.2015

ID-1512290046

Page 1 of 1

Date of start of test : 02/01/2016

Date of completion of test : 05/01/2016

S.No. Name of Test

Result

Test Method

1. Tensile strength, Kg/cm ²	2.6	ASTM D412-2006
2. Elongation at break, %	50	ASTM D412-2006
3. Density, Kg/m ³	25.9	ASTM D3575-1993
4. Water absorption, Kg/m ² (At 27°C for 48 hours)	0.05	ASTM D3575-1993
5. Compression Set, % (At 27°C for 24 hours) (At 50% Deflection)	9.5	ASTM D3575-1993

----- *End of test Report* -----

Analyst *Purub* CCREQD\1\RA000\IA5153



TRA - 202306

BIS, DGS & D, DDA, MOEF, DGCA approved,
ISO - 9001: 2008, ISO 14001 : 2004 & OHSAS 18001:2007 Certified Laboratory
CORPORATE IDENTITY NUMBER : U74220DL 1998 PLC 092698
Subject to Terms & Conditions Overleaf